



# KERALA STATE NIRMITHI KENDRA

## NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17420

No. T5/922/2021-22/RNK-TVPM

Date: 12.12.2023

Ref:- Your request letter 12.12.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

10th floor part 1 slab.

Amount:1416/-	Invoice No. 4445	Invoice Date: 12.12.2023
---------------	------------------	--------------------------

To M/s Cordial Homes Private Limited.

Cordial Layam.

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm <sup>2</sup> )
1	M <sub>25</sub>	13.11.2023	480	21.33
2	M <sub>25</sub>	13.11.2023	500	22.22
3	M <sub>25</sub>	13.11.2023	480	21.33

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



# KERALA STATE NIRMITHI KENDRA

## NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17421

No. T5/922/2021-22/RNK-TVPM

Date: 12.12.2023

Ref:- Your request letter 11.12.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:Arcon Exotica - Column Construction.

Amount:1416/-	Invoice No. 4438	Invoice Date: 12.12.2023
---------------	------------------	--------------------------

To M/s Arcon Homes

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm <sup>2</sup> )
A1	M <sub>30</sub>	05.12.2023	890	39.56
A1	M <sub>30</sub>	05.12.2023	940	41.78
A1	M <sub>30</sub>	05.12.2023	820	36.44

Test conducted by:

Signature:

Verified by:

Signature:

### COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



# KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17422

No. T5/922/2021-22/RNK-TVPM

Date: 12.12.2023

Ref:- Your request letter dtd.04.12.2023

Testing of: Concrete cube supplied for testing compressive strength.

Project:Project no.277 Kamukinkode Pattukudi Road Renovation in ward 16.

Amount:472/-	Invoice No. 4443	Invoice Date: 12.12.2023
--------------	------------------	--------------------------

To The Assistant Engineer  
Section,  
Athiyanoor Block Panchayath.

LSGD

## TEST RESULTS

1.Identification of the Cube	= I
2.Date of casting	= 27.11.2023
3.Mix	= M20
4.Maximum load taken	= 900KN
5.Compressive strength	= 40N/mm <sup>2</sup>

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



# KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17423

No. T5/922/2021-22/RNK-TVPM

Date: 12.12.2023

Ref:- Your request letter no.SCTL/PRJ/241/2019/IT-TSCCC/8301 dtd.11.12.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:TSCC works Pile Pedestial JB(Kesavadasapuram PMG).

Amount:1416/-	Invoice No. 4440	Invoice Date: 12.12.2023
---------------	------------------	--------------------------

To The Manager - Contracts & Projects  
Smart City Thiruvananthapuram Limited.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm <sup>2</sup> )
1	M <sub>25</sub>	05.12.2023	380	16.89
2	M <sub>25</sub>	05.12.2023	340	15.11
3	M <sub>25</sub>	05.12.2023	340	15.11

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



# KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17424

No. T5/922/2021-22/RNK-TVPM

Date: 12.12.2023

Ref:- Your request letter no.08/AE/LID&EW/NYD/23-24 dtd.12.12.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:Mankuzhi road renovation prj.no.93/23

Amount:1416/-	Invoice No. 4441	Invoice Date: 12.12.2023
---------------	------------------	--------------------------

To The Assistant Engineer  
LSGD, Nanniyode Section

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm <sup>2</sup> )
1	M <sub>20</sub>	05.12.2023	560	24.89
2	M <sub>20</sub>	05.12.2023	630	28.00
3	M <sub>20</sub>	05.12.2023	540	24.00

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



# KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17425

No. T5/922/2021-22/RNK-TVPM

Date: 12.12.2023

Ref:- Your request letter no.108/AEE/LSGD/VBP/2021 dtd.07.12.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:Nallamkottukonam Mankuzhi road concreting in Nanniyode Grama Panchayath.

Amount:1416/-	Invoice No. 4441	Invoice Date: 12.12.2023
---------------	------------------	--------------------------

To The Assistant Engineer  
LSGD.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm <sup>2</sup> )
1	M <sub>20</sub>	06.12.2023	460	20.44
2	M <sub>20</sub>	06.12.2023	500	22.22
3	M <sub>20</sub>	06.12.2023	440	19.56

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



# KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17426

No. T5/922/2021-22/RNK-TVPM

Date: 12.12.2023

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:Asset Sovereign - Member:Column

Amount:1416/-	Invoice No. 4446	Invoice Date: 12.12.2023
---------------	------------------	--------------------------

To M/s Asset Homes Pvt Ltd.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm <sup>2</sup> )
1	M <sub>40</sub>	14.11.2023	990	44.00
2	M <sub>40</sub>	14.11.2023	1000	44.44
3	M <sub>40</sub>	14.11.2023	980	43.56

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer